
 
 
 
 
 

 
 

Guilherme João Mendes Gonçalves Martins 
 

Licenciado em Ciências de Engenharia do Ambiente  
 
 

  
  
  
  
   
  
  

Technical and economical assessment 

of the conversion of a conventional 

WWTP to reach energy neutrality and to 

provide water reclamation 

  
  

Dissertação para obtenção do Grau de Mestre em 
Engenharia do Ambiente – Perfil de Engenharia Sanitária 

 
  
  
  
  

Orientador: Engenheiro João Luís Paciência Dinis, CTGA 

Co-Orientador: Professora Doutora Leonor Miranda Monteiro do 

Amaral, Professora Auxiliar, FCT-UNL 

 

  
  
  
  
 
  

  Júri: 
 

 
Presidente e arguente:  Prof. Doutor António Pedro de Coimbra Macedo Mano 

 Vogal:  Prof.ª Doutora Rita Maurício Rodrigues Rosa 
[...]
supplier. Marselisborg WWTP is another example of a self-sufficient treatment plant from the 

Netherlands, that is also an energy provider (Aarhus Vand, 2018; Billund BioRefinery, 2018). 

When aiming to reach energy neutrality two procedures should be considered: improving energy 

efficiency (with efficient blowing and mixing systems) and retrieving renewable energy from 

anaerobic digestion (Mattioli et al., 2017). 

The energy recovered via organic matter is the type of energy most easily salvaged in a WWTP. 

Energy in a WWTP can be obtained via combined heat and power systems (CHP), which utilizes 

the biogas produced in the anaerobic digestion; biosolids incineration or pyrolysis; effluent 

hydropower; heat pumps; bioelectrochemical systems; and microalgae technology with the 

conversion of harvested microalgae to energy (Mo & Zhang, 2013).  

In this context, it is here proposed an approach, applied to Espinho WWTP, to move in the 

direction of energy neutrality and to reduce the operation costs. An analysis to verify the viability 

of water reclamation is also presented. 

  



3 

Document Structure 

This document is structured into 9 chapters. 

In the first chapter it is presented an introduction of the problem studied. 

In the second chapter the objectives of this work are presented. 

The third chapter consists of the literature review. This section contains all the scientific 

publications that sustain this project. 

The fourth chapter is the methodology. In this section it is exhibited all the steps and methods 

conducted during the elaboration of this work. 

The fifth chapter comprises the results obtained throughout the development of this study. 

The sixth chapter purpose is to discuss the results obtained with the results of other scientific 

studies and with the established objectives. 

The seventh chapter consists of the conclusions and limitations of this project. 

The eight chapter is the final considerations, in which it is given indications for further 

investigation. 

The ninth chapter is the annexes, which exhibit additional information to support this work. 

  



4 

 



5 

2 Objective 

The objective of this work was to provide a methodology to improve the energy balance of  a large 

WWTP with the purpose of coming closer to reaching energy neutrality in a cost-effective manner. 

This study intended to investigate the implementation of inexpensive methods to improve the 

energy balance and reduce the operation costs, while still maintaining adequate treatment. 

Additionally, it was evaluated the implementation of a method for accomplishing water 

reclamation for the irrigation of a golf course, which is located near the WWTP. 

  



6 

 



7 

3 Literature Review 

 Preliminary Treatment 

Raw wastewater before the primary treatment requires physical and mechanical operations to 

remove as many elements as possible, like heavy floating objects, heavy mineral particles (sand 

and grit) in order not to hinder future treatment procedures. Preliminary treatment is employed to 

expunge or diminish the adverse effects of debris that put the functioning of downstream 

equipment and processes at risk (Borges et al., 2015; Degrémont, 1991; Mara, 2004). 

Preliminary treatment operations include the following: 

▪ Screening; 

▪ Grit removal; 

▪ Grease and scum removal. 

3.1.1 Screening 

Screening is normally the first unit process in a WWTP, with the intent of retaining large solids 

and coarse materials in the influent wastewater to the treatment plant in order to: prevent damage 

or clog downstream process equipment, reduce treatment process reliability and effectiveness. 

The types of screens used in preliminary treatment are coarse and fine screens (Demirbas et al., 

2017; Tchobanoglous et al., 2014; U.S. EPA, 2000).  

With the ever forward advances in technology, screens are increasingly more reliable. The 

interest in all types of screens has been renewed, due to the need of more compact WWTP. 

Screens capacities range from removing settleable solids like grit and primary sludge to refining 

the effluent from final clarifiers (Qasim, 1999). 

Coarse screens are comprised by openings of 6 mm and above, that retain debris like rocks, 

branches, plastics, bottles, cans, rags. Organic matter is also removed when associated with 

screenings as the spacing decreases (Tchobanoglous et al., 2014). 

Fine screens are comprised by openings of 0.5 mm to 6 mm. This equipment retains smaller 

materials including putrescible matter (such as fecal material), substantial amounts of grease and 

scum (Degrémont, 1991; Tchobanoglous et al., 2014). This equipment provides pre-treatment or 

primary treatment and in general is capable of removing 20% to 35% of BOD5 and suspended 

solids (Qasim, 1999). 

In terms of BOD removal, screens contribution is reduced since the solids retained are usually 

inorganic and would not be measured in a BOD sample even if they were organic (Alley, 2007).  

A WWTP will typically remove from 4 to 90 cubic meters of screenings per 106 m3 of influent 

wastewater (Spellman, 2010). According to Qasim (1999), a screen with a clear spacing of 25 

mm produces an average amount of 20 to 36 cubic meters of screenings per million cubic meters 

of flow. 



8 

3.1.2 Grit and Scum Removal 

In a WWT, grit removal is performed in order to remove non-digestible components from 

wastewater (Meroney & Sheker, 2003). 

Grit consists of sand, gravel, broken glass, cinders and other materials with a settling velocity 

significantly greater than those of the organic material in wastewater (Davis, 2010; 

Tchobanoglous et al., 2014).  

The process of grit removal is adequate to protect mechanical equipment from abrasion and wear; 

reduce the formation of heavy deposits in pipelines, aerobic tanks, aerobic digesters, conduits, 

and channels; and reduce the frequency of digester cleaning due to accumulated grit (Davis, 

2010; Meroney & Sheker, 2003; Tchobanoglous et al., 2014).  

Grit is removed by settling, more specifically discrete, or Type I, settling. This type of settling 

occurs when particles settle as individual entities due to low solids concentration (Qasim, 1999). 

The amount of grit removed depends on: type of collection system (separate or combined); 

climatic conditions; soil type; condition of sewers and grades; types of industrial wastes; use of 

garbage grinders; and proximity to sandy bathing beaches in coastal areas (Qasim, 1999). 

Grit removal is conducted in separate grit chambers like: horizontal-flow grit chambers with 

rectangular or square configurations; aerated grit chambers; vortex grit chambers 

(Tchobanoglous et al., 2014). 

The removal data of grit is difficult to interpret because this material is poorly characterized and 

there is little information on its removal efficiencies. The available data comes from what has been 

collected rather than the actual grit in the influent wastewater (Tchobanoglous et al., 2014). 

According to Tchobanoglous et al., (2014), horizontal-flow grit chambers with rectangular 

configurations can remove 100% of the particles retained in a 0.21 mm or 0.15 mm screen; 

horizontal-flow grit chambers with square configurations can remove approximately 95% of the 

0.15 mm diameter particles at peak flow; aerated grit chambers remove close to 100% of the 

sedimentable grit of the influent wastewater.  

An aerated grit chamber offers many advantages over the remaining systems such as: the 

possibility of also being used for chemical addition, mixing and flocculation before the primary 

treatment; grease or scum removal if a superficial skimmer is installed; reduction in odors and 

additional BOD5 removal (Qasim, 1999). Vortex grit chambers provide high performance, while 

presenting less space requirements (Meroney & Sheker, 2003). 

Grit and scum quantity varies from 5 to 200 m3 per 106 m3, average value is 30 m3/106 m3 (Qasim, 

1999). 

Grit quantities reaching the WWTP differ according to the sewage collection system implemented, 

as shown in the table 3.1-1. 

 



9 

Table 3.1-1: Quantity of grit removed from wastewater from separate and combined collection 

systems in aerated grit chambers (Tchobanoglous et al., 2014). 

Type of collection system Average grit quantity 

(m3/1,000 m3) 

Separate 0.004-0.037 

Combined 0.004-0.20 

 

  



10 

 



11 

 Primary Treatment 

Primary treatment is generally the next step in the treatment process following the removal of 

coarse solids and grit. Primary treatment is materialized with the primary sedimentation of the 

influent wastewater, to the WWTP, with the objective of removing readily settleable solids and 

floating material and consequently reducing the suspended solids content (Qasim, 1999). 

Primary sedimentation is characterized by flocculent, or type II, settling. This type of settling 

occurs in somewhat dilute suspensions in which the particles coalesce, or flocculate, increasing 

particle mass and consequently enhancing the settling velocity rate (Tchobanoglous et al., 2014). 

3.2.1 Conventional Primary Sedimentation 

Primary sedimentation takes place in a sedimentation tank or clarifier, either rectangular or 

circular.  The sedimentation tanks if efficiently designed and operated, can remove 50 to 70% of 

the TSS and 25% to 40% of the BOD (Tchobanoglous et al., 2014). In figure 3.2-1 and 3.2-2, both 

types of clarifiers are represented. 

 

Figure 3.2-1: Conventional rectangular clarifier (Voutchkov, 2017). 

 



12 

 

Figure 3.2-2: Conventional circular clarifier (Voutchkov, 2017). 

The factors that influence primary clarifier performance are: surface overflow rate; the influent 

TSS concentration; the settling characteristics of the settleable solids; the nonsettleable TSS 

concentration; the soluble COD concentration; and the ratio of particulate COD (or BOD5) to TSS 

in the primary effluent (Water Environment Federation, 2005).  

Tchobanoglous et al., (2014), claims that the detention time is also a major factor for the 

performance of the sedimentation tank. According to Jover-Smet et al., (2017), the variable that 

most affects the removal of suspended solids and organic matter is the influent suspended solids 

load, followed by the surface overflow rate being the second most important. 

The design parameters for the primary sedimentation tanks are the detention time or hydraulic 

retention time and the surface loading rates (or overflow rate), whose information is described in 

the table 3.2-1. 

Table 3.2-1: Design parameters information for primary sedimentation tanks (Tchobanoglous et 

al., 2014). 

Design parameter Unit Range 

Detention time h 1.5-2.5 

Overflow rate m3/(m2.h) 1.25-2.1 



13 

Primary clarifiers are occasionally designed with a shorter detention time of 0.5 to 1 h, resulting 

in less removal of TSS, when upstream of biological treatment processes (Qasim, 1999; 

Tchobanoglous et al., 2014). 

Other factors that affect sedimentation tank performance are: wind induced circulation cells 

formed in uncovered tanks; thermal convection currents; thermal stratification in hot, arid climates; 

cold or warm water causing the formation of density currents. The previously mentioned factors 

reduce the effective volumetric capacity of the tank, due to the formation of dead spaces. 

(Tchobanoglous et al., 2014).  

The characteristics of the sludge obtained from primary sedimentation are described in table 3.2-

2. 

Table 3.2-2: Primary sludge characteristics (Tchobanoglous et al., 2014) 

Type of sludge Specific gravity Solids concentration 

range (%) 

Primary, medium strength 

wastewater 

1.03 4-12 

Primary, from combined 

sewer system 

1.05 4-12 

Primary and waste 

activated sludge 

1.03 2-6 

3.2.2 Chemically Enhanced Primary Treatment (CEPT) 

The process of chemical precipitation consists in the conversion of soluble substances to 

insoluble particles, that can be flocculated and separated from the liquid. The removal efficiencies 

are dependent on the mixing times, mixing type (either mechanical or hydraulic) and the coagulant 

type and dosage (Ayoub et al., 2017). 

With the addition of chemicals for induced precipitation it is feasible to remove 80% to 90% of the 

TSS including some colloidal particles, 50% to 80% of the COD/BOD (Tchobanoglous et al., 

2014), 20% of nitrogen and 95% of phosphorus (Bratby, 2006).  

According to Bratby (2006), in Norway typical removal efficiencies reported with CEPT were the 

following: 73% of COD (370 to 99 mg/L), 81% of BOD (140 to 27 mg/L), 91% of TSS (190 to 17 

mg/L), 65% of TOC (70 to 24 mg/L), 28% of TN (37 to 27 mg/L) and 94% of TP (4 to 0.25 mg/L). 

According to Haydar & Aziz, (2009), CEPT with optimum doses of alum can remove almost all 

particulate COD and 7 to 28% of soluble COD. Nevertheless, CEPT effluent still presents high 

concentration of organic matter in its dissolved form. 

In table 3.2-3, it is presented a comparison of the removal efficiencies between the conventional 

primary treatment and the chemically enhanced primary treatment (CEPT). 

 



14 

Table 3.2-3: Conventional primary treatment removal efficiency versus CEPT (Tchobanoglous 

et al., 2014) 

Primary treatment 

processing alternatives 

TSS Removal range (%) BOD Removal range (%) 

Conventional Primary 

Treatment 

50-70 25-40 

Chemically Enhanced 

Primary Treatment (CEPT) 

80-90 50-80 

The recommended surface overflow rate for CEPT ranges from 2.8 to 3.4 m3/(m2.h), being almost 

twice the overflow rate of a conventional primary sedimentation process. CEPT can be designed 

to perform at an overflow rate of up to 4 m3/(m2.h) without it affecting the effluent quality (Water 

Environment Federation, 2005). 

According to Meerburg et al., (2015) CEPT proceeded by anaerobic digestion of the primary 

sludge, has been proposed as a candidate technology to achieve energy neutrality in wastewater 

treatment (Diamantis et al., 2013). 

Enhanced primary treatment is essential in energy management at a WWTP, since solids 

removed in primary treatment, particularly the organic matter, have a high energy value prior to 

biological conversion to sludge, that is before the oxidation of the organics to CO2. The energy 

from primary sludge can then be recovered by anaerobic digestion. Adding to this, a higher 

removal, in the primary treatment, of constituents that exert an oxygen demand means less 

aeration is required in the secondary treatment and consequently less energy expenditure. 

Moreover there is less excessive sludge production. (Meerburg et al., 2015; Tchobanoglous et 

al., 2014; Wan et al., 2016). 

CEPT is however not optimized for the removal of dissolved organic matter, limiting the maximum 

amount that can be recovered, leaving a considerable fraction of organics to be treated in 

subsequent stages to meet effluent standards (Haydar & Aziz, 2009; Meerburg et al., 2015). 

The sludge removed from CEPT presents a dry solids concentration that ranges from 0.5 to 3 % 

(Tchobanoglous et al., 2014). 

The most common coagulants used for chemical precipitation are the following: (1) aluminum 

sulfate; (2) aluminum chloride; (3) calcium hydroxide (lime); (4) ferric chloride; (5) ferric sulfate; 

(6) ferrous sulfate; and (7) sodium aluminate (Tchobanoglous et al., 2014).  

Polyaluminium chloride (PACl) is also presented as an inorganic polymer coagulant which 

presents advantages over conventional alum and ferric coagulants due to being less sensitive to 

temperature and pH shifts, working satisfactorily at a pH range of 5 to 8 (Gebbie, 2001). PACl 

contains highly positive charged polycations, which are very effective in neutralizing negative 

charges of colloidal particles, resulting in elevated colloidal destabilization (Ng et al., 2013). 

Moreover PACl is presented as a cheap coagulant alternative (De Feo et al., 2013). PAX 18 is a 
[...]
increase sludge mass by 15 to 30 %, increasing disposal costs and the sludge presents less fuel 

value for incineration. Conversely polymers do not increase sludge mass nor reduce sludge 

energy potential for incineration and can be dosed in much lower quantities (Krishnamurthy & 

Viraraghavan, 2005; Novak, 2006; Sharma & Sanghi, 2013). Polymer doses are based on the 

centrate clarity obtained, being dependent on sludge type, polymer type and equipment type. In-

situ empirical tests are critical for the determination of the optimum dose (Murthy et al., 2004). 

The use of inorganic polymers in the dewatering process results in sludge with 2 to 5 % higher 

solids content in comparison with organic polymers (Andreoli et al., 2007). 

Thermal conditioning is another possible method (Chen et al., 2006). Moreover, acoustic 

conditioning with ultrasounds via ultrasonic vibrations and magnetic conditioning are reported as 

promising technologies (Sharma & Sanghi, 2013). 

Sea water intrusion can result in lower dewaterability of the sludge. Additionally sludge storage, 

or elevated residence time, in the anaerobic digester lowers posterior dewaterability as flocs 

disintegrate and conductivity increases (Christensen et al., 2015; Tuan et al., 2012). 

The criteria for the selection of the dewatering equipment is (Water Environment Federation, 

2008): 

• Type and quality of the sludge (concentration of the feed sludge); 

• Mode of operation (continuous, discontinuous and capable working hours per day);  

• Polymer cost (dose required and unit price);  

• Cost of sludge disposal or downstream processing; 

• Cost of recycle (relative to the capture of solids performance of the equipment); 

• Feed rate, as in solids loading mass of dry solids per hour and hydraulic loading to take 

profit of the maximum throughput of the equipment installed. 



30 

In the table 3.6-1, it is represented the performance of most common dewatering equipment. 

Table 3.6-1: Performance data of dewatering technology for anaerobically digested sludge 

(Primary + WAS) (Turovskiy & Mathai, 2006). 

 

Equipment 

type 

 

Feed solids 

concentration 

(%) 

Conditioning Chemicals  

Cake solids 

concentration 

(%) 

 

Solids 

capture 

(%) 

Polymer 

dosage 

(g/kg dry 

solids) 

FeCl3 

(%) 

Lime 

(%) 

Solid Bowl 

Centrifuges 

2 - 6 3 - 10  -  - 15 - 27 85 - 98 

Belt Filter 

Press 

3 - 6 3 - 8  -  - 20 - 25 90 - 98 

Filter Press 6 - 8  - 5 10 20 - 45 90 - 98 

The mechanical dewatering equipment that produces a higher solids content cake is the filter 

press, followed by centrifuges and belt presses. The filter press operates in a discontinuous 

manner (working in cycles of 3 to 6 h) and provides a cake 6 to 10 % dryer (Andreoli et al., 2007).  

The most common equipment are centrifuges and belt filter presses. Centrifuges in comparison 

with belt filter presses present a simple, confined compact process with a more efficient odor 

control, less frequent cleaning requirements and lower water consumption (Cheremisinoff, 2002). 

Belt filter presses portray a lower capital cost, lower power consumption, are quieter and aren’t 

deemed of expert maintenance. However, centrifuges often achieve a higher sludge cake solids 

concentration at a lower polymer consumption rate (Mamais et al., 2009). 

In the table 3.6-2 and 3.6-3, it is represented the total annual costs of the dewatering process via 

belt filter press and centrifuge in the WWTP of Volos and Lavrio, Greece. The WWTP of Volos is 

a medium to large size plant with 130,000 PE (population equivalent), while the WWTP of Lavrio 

is a small to medium facility with 10,000 PE. 

  



31 

Table 3.6-2: Annual sludge dewatering total costs of a medium – large sized WWTP (capital, 

operation and maintenance) of Volos WWTP in Greece (Mamais et al., 2009). 

Annual costs                            

€/y 

Belt Filter Press Decanter Centrifuge 

50 h/week 100 h/week 50 h/week 100 h/week 

Capital cost 11,583 23,167 15,959 31,918 

Chemicals/Reagents 257,242 257,242 195,149 195,149 

Water consumption 22,176 22,176 53 53 

Power 2,883 2,883 14,256 14,256 

Labor 47,520 23,760 23,760 11,880 

Maintenance 4,500 7,700 3,100 6,200 

Centrate/filtrate treatment 23,319 23,319 6,088 6,088 

Sludge disposal 105,600 100,800 105,600 100,800 

Total Cost 474,823 465,846 359,165 366,403 

Total Cost per ton of sludge 108 106 82 84 

 

Table 3.6-3: Annual sludge dewatering total costs of a small – medium sized WWTP (capital, 

operation and maintenance) of Lavrio WWTP in Greece (Mamais et al., 2009). 

Annual costs                           

€/y 

Belt Filter Press Decanter Centrifuge 

30 h/week 30 h/week 

Capital cost               5,457                      11,120  

Chemicals/Reagents              35,171                      26,522  

Water consumption               4,752                             53  

Power                  675                        2,851  

Labor              14,256                        7,128  

Maintenance               1,060                        2,500  

Centrate/filtrate treatment               5,366                        1,378  

Sludge disposal              16,958                      13,104  

Total cost              83,695                      64,657  

Total cost per ton of sludge                  147                           114  

At an economic standpoint the long-term analysis proves that centrifuges have lower overall life 

cycle costs, despite having an higher capital cost (Mamais et al., 2009). 

  



32 

 



33 

 Energy Recovery 

Worldwide development in an economic and social level is generally followed by cumulative 

amounts of waste generated, meaning losses in terms of materials and energy as well as damage 

to the environment which impact health and quality of life. Waste management is a critical topic 

that requires an attentive approach. Fossil fuels are hastily diminishing, and energy consumption 

is increasing. Renewable energies are considered to be crucial for future development (Lema & 

Suarez, 2017).  

Energy can be retrieved from wastewater. The energy content of wastewater is expressed as: 

thermal energy and chemically-bound energy of the organic matter. Chemically-bound energy 

portrays little losses via the sewer system, while thermal energy reuse presents elevated losses 

and consequently the need of its reuse as close to the source (Nowak et al., 2015).  

It is estimated that municipal wastewater contains, in terms of energy, approximately 23 W/capita 

in organic carbon, 6 W/capita in ammonium-N and 0.8 W/capita in phosphate-P (Dai et al., 2015; 

Gao et al., 2014). 

WWTP are big energy consumers, the average energy consumption that occurs in WWTP in 

Germany, the United Kingdom and the United States is 0.67, 0.64 and 0.45 kWh per cubic meter 

of treated wastewater. In Italy this benchmark ranges from 0.4 to 0.7 kWh/m3 and in a sample of 

177 Spanish WWTP with extended aeration the average value is 0.82 kWh/m3 (Guerrini et al., 

2017). In France CAS WWTP with a population equivalent superior than 50,000, have an energy 

consumption that ranges from 1.5 to 2.5 kWh/kg BOD5 for carbon removal and 2.5 to 3.5 kWh/kg 

BOD5 for nutrient removal (Lazarova et al., 2012). 

Large WWTP present significant economies of scale in comparison with smaller plants. When it 

comes to energy usage, large WWTP are more energy efficient (Molinos-Senante et al., 2018).  

Wan et al., (2016), estimates the energy consumption in conventional CAS process ranges from 

0.3 to 0.6 (averaging at 0.45) kWh/m3. As an alternative consumption in CAS process can be 

determined via affluent load as 3.2 kJ/g COD or 0.896 kWh/kg COD for an affluent wastewater 

with a concentration of roughly 500 mg/L of COD, which represents run-of-the-mill domestic 

wastewater. According to Guerrini et al., (2017), a WWTP with a capacity of over 100,000 PE 

presents an energy consumption of 0.85 kWh/kg COD, validating and supporting previous studies 

(Guerrini et al., 2017; Wan et al., 2016). 

It is estimated that conventional activated sludge process in a WWTP requires from 0.3 to 0.65 

kWh per cubic meter without nitrification. If nitrification is required, the energy needs become 

higher (Gikas, 2017).  

Aeration in a CAS system constitutes roughly 60% of the total energy consumption of a WWTP, 

while the energy consumption of the sludge treatment ranges from 15% to 25% and secondary 

sedimentation along with the recirculation pumps consume 15% (Gu et al., 2017b; Guerrini et al., 

2017; Rieger et al., 2012). 

Energy expenditure varies with the WWTP configuration. In the figure 3.7-1, it is presented the 

typical energy consumption of a typical conventional WWTP having a population equivalent of 

400,000. 



34 

 

Figure 3.7-1: Average energy expenditure in a conventional wastewater treatment plant with 

CAS (Stamatelatou & Tsagarakis, 2015). 

Reliable dissolved oxygen (DO) sensors were introduced in 1970s. This equipment improved 

aeration efficiency significantly. The control of DO to a set-point under performs in terms of 

aeration efficiency in comparison with the utilization of DO and ammonia sensors or even time 

based-control (Olsson et al., 2005).  

  

55%

5%

3%

9%

1%

9%

4%
2%

9% 1% 2%

Aeration, 55% Other, 5%
Sludge Recirculation, 3% Anaerobic Digestion, 9%
Pre-treatment, 1% Dewatering, 9%
Disinfection, 4% Secondary Sedimentation, 2%
Pumping, 9% Thickening, 1%
Primary Sedimentation, 2%



35 

3.7.1 Methods for Energy Neutrality  

The current energy recovery methods that can be applied to a WWTP, are represented in figure 

3.7-2. 

 

Figure 3.7-2: Processes capable of recovering energy within a WWTP, either by saving it and/or 

producing it (Stamatelatou & Tsagarakis, 2015). 

Pyrolysis consists of a more environmentally friendly incineration of sewage sludge, which results 

in toxic-free byproducts due to the absence of oxygen and lower operating temperatures. Its large-

scale application is limited since it requires complex and expensive equipment. Fermentation and 

gasification are also other technologies for energy recovery (Stamatelatou & Tsagarakis, 2015). 

The focus of energy recovery from organic carbon in wastewater has been on anaerobic 

treatment and bioelectrochemical systems (Gao et al., 2014).  

3.7.2 Anaerobic Digestion 

The shift from aerobic to anaerobic treatment of municipal wastewater presents a feasible 

opportunity for self-sustained or even net-positive energy facilities. Anaerobic processes avoid 

the intensive energy expenditure of aeration and allow positive energy outputs (Li & Yu, 2016). 

In anaerobic treatment, energy can be retrieved in the form of methane (CH4), which can be 

further used in electricity generation. It is considered that roughly half of the biodegradable COD 

can be anaerobically converted to methane under optimal conditions (Nowak et al., 2015). 



36 

The methane present in biogas ranges from 60% to 70%, the other 30% to 40% of the gas 

composition is CO2 and other trace gases. Biogas can be utilized for heat, power or combined 

heat and power (CHP). Energy produced is utilized in the digester process for its energy 

demands, to maintain the elevated temperature of the reactor. The surplus energy is eligible for 

electricity generation, direct combustion for heating purposes, or to supply fleet vehicles by means 

of its compression (Ma et al., 2015).  

CHP systems require a considerable volume of biogas, which limits its use to large WWTP only. 

According to Bastian et al. (2011), CHP systems are only cost-effective in wastewater facilities 

with a flow rate superior to 19,000 m3/d. Electricity generation potential averages 350 kWh per 

3,800 m3/d of wastewater treated (Mo & Zhang, 2013). As reported by Monte (2010), the 

conversion of biogas to energy is only cost-effective in sizeable WWTP with a population 

equivalent (PE) superior to 35,000. 

In the US, 94% of the operating WWTP have a flow rate inferior to 19,000 m3/d (Mo & Zhang, 

2013). In this context, currently less than 0.6 % of all operating WWTP in the US utilize biogas to 

produce energy (Bastian et al., 2011). 

There are five types of equipment used in CHP systems, such as gas turbines, micro-turbines, 

steam turbines, reciprocating engines and fuel cells. The various appliances vary in terms of 

power and heat generation capacity (Gude, 2015) 

AD processes allow the simultaneous recovery of energy, through biogas, and also the production 

of fertilizer with the AD digestate (Lema & Suarez, 2017). 

An efficient separation of primary solids, prior to the biological treatment, before AD has shown 

positive results in order to improve the energy balance of the WWTP, due to more partitioning of 

the organic matter to the sludge phase (Carlsson et al., 2016; Li & Yu, 2016). 

Advanced AD processes have proven to achieve greater energy recovery (up to 60%) with higher 

biogas production and its methane content as well as a more stable process. Some of the 

advances in AD are thermal/high pressure pre-treatment of the sludge and co-digestion of the 

sewage sludge with other biodegradable materials such as food wastes (FW) and fats, oils, and 

grease (FOGs) (Lema & Suarez, 2017).  

Thermal sludge pre-treatment requires energy, but the surplus biogas production is an offset as 

more energy is gained and a reduced sludge volume for disposal is obtained via enhanced sludge 

dewaterability (Han et al., 2017). 

3.7.3 Co-Digestion 

Co-digestion is a process of digestion of sludge with added organic wastes, with the intent of 

taking full advantage of WWTP infrastructure, increasing biogas production and receiving 

monetary revenue from treating receiving organic wastes (Water Environment Federation. et al., 

2012).  

The population served by WWTP is stale or decreasing meaning some WWTP are over 

dimensioned. This happens in Germany, a country with 1,400 operating anaerobic digesters. 

Additionally, WWTP are designed to be capable of treating 20 to 30% more of expected. As a 

result, anaerobic digesters are low loaded and thus not very efficient. For this reason there is 



37 

spare volume in the digesters to implement the anaerobic co-digestion of sludge with organic 

wastes to maximize energy recovery (Mattioli et al., 2017). 

Co-digestion of the sewage sludge with organic-rich wastes boosts the carbon concentration and 

improves the carbon/nutrient (C/N) ratio, increasing biogas yield, enhancing sludge digestibility 

and consequently improving energy balance (Kim et al., 2017; Li & Yu, 2016).  

The ideal co-substrates for co-digestion are high COD content wastes, as they present elevated 

organic loading rates at low volumetric loading, allowing the digester to operate only at a slightly 

lowered HRT/SRT, provided that COD and VS destruction does not diminish below set value 

(Tandukar & Pavlostathis, 2015). Anaerobic digesters perform optimally, when the added 

substrate material is little to no recalcitrant (Zamanzadeh et al., 2017). 

The organic waste usually utilized as co-substrate is food waste (FW), from industrial processes 

or restaurants, FOG (fats, oils and grease) and organic fraction municipal solid waste (OFMW). 

FOG is one of the co-substrates which provide higher methane production, although its usage 

should be performed with caution as loadings greater than 30% of volatile solids may present 

process instability and without appropriate surface mixing, FOG will accumulate at the top of the 

digester (Water Environment Federation. et al., 2012). An addition of greasy sludge, from the 

meat industry, greater than 50% of volatile solids causes the accumulation of long chain fatty 

acids and potential sludge floatation resulting in the inhibition of the AD process (Budych-Gorzna 

et al., 2016). 
[...]
removed in UF. Nonetheless, depending on its usage, it is recommended a follow up process of 

disinfection for a more complete removal of contaminants (Eslamian, 2016). 



44 

An agri-food industry WWTP in Italy, whose affluent wastewater was produced mainly from 

vegetables processing, with only 5 to 10% being relative to faecal pollution, comprehended a 

tertiary treatment comprised of ultrafiltration followed by UV disinfection. This WWTP was 

evaluated for water reuse in irrigation and the results in crop development were similar with 

reclaimed water and conventional well water (Vergine et al., 2017). 

3.8.1.3 Nanofiltration and Reverse Osmosis 

Reverse osmosis (RO) and nanofiltration (NF) are membrane processes utilized in tertiary 

treatment for obtaining high water quality to meet the most stringent reuse water quality 

requirements (Jacob et al., 2010).  

NF removes organic and inorganic constituents, bacteria and viruses. Its effluent only demands 

slight disinfection. RO portrays superior removal rates (including the elimination of salts) and is 

used for obtaining potable water from wastewater for groundwater recharge as well as to perform 

water desalination. Both NF and RO effluents due to the elevated dissolved solids removal, may 

require treatment to adjust the stability of the treated water prior to its reuse (Tchobanoglous et 

al., 2014). 

3.8.1.4 Membrane Bioreactors (MBR) 

MBR technology combines biological activated sludge processes with membrane separation 

methods, resulting in a process suitable for water reclamation (Eslamian, 2016). 

MBR systems can achieve high pathogen removal rates as well as elevated efficiency in heavy 

metals elimination. The effluent of an MBR system is capable of meeting the requirements for 

water reuse in irrigation (Norton-Brandão et al., 2013). Nonetheless MBR effluents carry a 

significant amount of aerobic bacteria and coliphages with both ultrafiltration and microfiltration 

membranes (Arévalo et al., 2012). UV disinfection of the MBR effluent only exhibited an efficient 

removal of one type of organisms which were the somatic coliphage (Francy et al., 2012). 

3.8.2 Microbial Fuel Cells 

Microbial fuel cells (MFC) is currently at an experimental testing level but its technology is 

promising, providing gains in water reclamation and energy recovery, by converting biochemical 

energy of organic matter into electricity. This technology is feasible for treating low to medium-

strength wastewater, while anaerobic digestion is advantageous in treating high-strength 

wastewater (Aelterman et al., 2006; He et al., 2017). 

MFC has shown potential for water reclamation with elevated removal efficiencies for COD, N, P, 

heavy metals and other elements (Abourached et al., 2016). It has been demonstrated a removal 

of more than 90 % of COD of a low-strength affluent wastewater with only 20 mg/L COD (He et 

al., 2017).   

This process was estimated in the San Joaquin Valley of California where water prices were 

evaluated at 440 dollars per 43,560 cubic meters and electricity costs at 15.5 cents per kWh 

accounting to 7,1 million dollars of net profit. Some authors claim that MFC (its membranes and 



45 

separators) is extremely costly and the energy gains may not be high enough to offset the costs 

(Abourached et al., 2016). 

MFC have been limited to laboratory testing and more development is required in order to reduce 

the cost of its components with the intent of a more cost-effective process (Gude, 2016). 

3.8.3 Disinfection 

Disinfection is generally performed by two methods, either by: chemical agents, such as chlorine 

(and its compounds) or ozone; or by non-ionizing radiation like ultraviolet (UV) light or 

pasteurization. (Tchobanoglous et al., 2014). In the table 3.8-1, it is presented a summary of usual 

disinfectants. 

Table 3.8-1: Summary of common disinfectants (Tchobanoglous et al., 2014). 

Characteristics Free and 

combined 

Chlorine 

species 

Chlorine 

dioxide 

Ozone UV light 

Hazardous chemicals 

that threat surrounding 

population 

Yes, if 

Chlorine 

gas 

No No No 

Energy Intensive No No Yes Yes 

High contact time Yes Yes No No 

Effective in the 

destruction of resistant 

organic constituents 

(such as NDMA) 

No No  No, but 

reduces the 

concentration 

at higher 

dosages  

Yes, at 

very high 

dosages 

Residual Disinfectant Yes Yes No No 

All four approaches convey effective disinfection although free and combined chlorine species 

are less effective in terms of viruses, spores and cysts inactivation. 

Chlorine (free and combined chlorine species) is the most common approach for disinfection of 

water and wastewater, in the form of gaseous chlorine, chloramines and sodium hypochlorite 

(Collivignarelli et al., 2018). However, this reagent leads to the formation of disinfection 

byproducts (DBPs) which are carcinogenic (Liberti et al., 2003) and gaseous chlorine portray an 

unsafe operation. 

Ultraviolet (UV) treatment is an optimal disinfection technology for reclaimed water. This 

disinfection method, however, does not provide treatment to ascaris egg, which are the most UV-

resistant water related pathogen. Additionally, UV disinfection does not grant disinfection residual 

when applied. A filtration stage prior to UV is required to eliminate helminth eggs (Norton-Brandão 

et al., 2013). UV filtration is very effective in the elimination pathogens such as giardia lamblia 

and cryptosporidium (Collivignarelli et al., 2018). 



46 

Peracetic acid (PAA) is also a possible reagent for disinfection, with proven effectiveness 

(Dell’Erba et al., 2004). Doses of 1.5 to 2 mg/L of PAA with a contact time of 15 to 20 minutes, 

proved to be sufficient for bacteria removal of tertiary effluent wastewater, while a contact time of 

60 minutes, provides coliphage virus removal (Luukkonen et al., 2014).  

For secondary effluents a dose of 2 to 7 mg/L and a contact time of 30 minutes are required for 

a 3-log reduction in total coliform number. Nonetheless, the desired dose and contact time 

depends on wastewater quality (Luukkonen, Heyninck, Rämö, & Lassi, 2015). PAA disinfection 

can occur even in the presence of organic matter with no formation of undesirable byproducts, as 

the byproducts originated are not toxic for aquatic life (Kitis, 2004).  

The disadvantage of PAA is the reagent price, which costs twice as much as sodium hypochlorite 

(Chhetri et al., 2014). Furthermore, PAA offers low disinfection efficiency against some viruses 

and parasites such as giardia lamblia cysts. Adding to this, PAA increases the organic content of 

the effluent due to the formation of acetic acid. A dose of 5 mg/L of PAA, results in the formation 

of 13 mg/L of acetic acid contributing to an increase of approximately 14 mg/L in COD (Kitis, 

2004). 

Performic acid (PFA) and perpropionic acids (PPA) are also chlorine disinfection alternatives, 

which in comparison with PAA portray a slightly more effective disinfection but also suffer from 

superior costs in comparison with sodium hypochlorite (Luukkonen et al., 2015). 

  



47 

4 Methodology 

 Case Study 

4.1.1 Introduction 

For the development of the present study, a conventional operating WWTP was chosen as a 

model for its hypothetical conversion to a WWTP with possibly neutral or even positive outputs in 

terms of energy and water for recovery and reuse. 

  



48 

4.1.2 WWTP of Espinho 

The case study is the WWTP of Espinho which is located in Paramos Beach in the municipality 

of Espinho, belonging to the district of Aveiro. The figures 4.1-1 an 4.1-2, display the WWTP 

location in a nation-wide scale and in a more local scale, respectively. 

 

Figure 4.1-1: Iberian Peninsula with Espinho WWTP marked location (Google Maps, 2018). 

 

Figure 4.1-2: Espinho municipality with Espinho WWTP marked location (Google Maps, 2018). 



49 

Espinho WWTP was designed to treat the sewage of 194,232 population equivalent (PE), which 

represents the PE of the project’s horizon year of 2030 during the high season (“Águas de 

Portugal,” 2018). In figure 4.1-3, it is presented the satellite view of the WWTP. 

 

Figure 4.1-3: Espinho WWTP satellite view (Google Maps, 2018). 

The WWTP of Espinho possesses a liquid and a solid treatment phase and was designed solely 

to remove carbon from the influent wastewater. Both treatment phases can be observed in figure 

4.1-3, in which the primary and secondary clarifiers, the aeration tank, the digesters, the gas 

holders and the gravity thickeners are visibly distinguishable. 

The liquid phase is responsible for receiving the influent wastewater to the WWTP and to 

converting it by means of treatment to dischargeable water to the environment. The liquid 

treatment phase consists of a preliminary treatment, primary treatment and a secondary or 

biological treatment. 

The liquid treatment phase is described below by sequential order of treatment.  

1. Screening comprised of two treatment lines with a sequence of two screens: a coarse 

screen (40 mm screen) followed by a fine screen (6 mm, step-screen equipment); 

2. Two rectangular aerated grit chambers in two separate treatment lines. Each chamber is 

air insufflated, to promote flotation, and has a surface skimmer for the removal of 

grease/oil/scum and a bottom scrapper blade for the removal of grit/sand. 



50 

Each aerated grit chamber has a usable volume of 81 m3 and an area of 37 m2. 

The sand/grit settles at the bottom of the chamber and is removed by a specific sand 

extraction centrifugal pump and containerized for posterior transport and disposal. 

The grease/oil/scum is removed by flotation in combination with the surface skimmer and 

is conducted by an eccentric screw pump to the anaerobic digesters; 

3. The primary treatment is materialized in three equal circular conventional clarifiers. Each 

clarifier has a diameter of 22 meters, an area of 380 m2 and a total usable volume of 

1,020 m3. Each clarifier possesses a surface skimmer for scum removal and a scraper 

blade, in the bottom, for the sludge to collect in the middle of the clarifier to facilitate its 

removal. 

Possibility of chemically enhanced primary treatment, due to the existence of a previous 

stage of coagulation and flocculation, which occurs in two different chambers with distinct 

mixing velocity gradients (G). It comprehends one sequential line, starting with one rapid 

mixing chamber for coagulation, followed by three slow mixing chambers in a series for 

flocculation preceding the primary sedimentation;  

CTGA has recently been assigned the management and operation of Espinho WWTP 

and started to implement CEPT by utilizing the coagulant PAX18 with a dosage of 7 mg/L. 

This dosage was obtained according to the initial jar tests realized before the beginning 

of this work. 

4. Complete-mix conventional activated sludge reactor, with the purpose of carbon removal. 

The biological reactor is composed of three separate complete-mix treatment lines. Each 

line comprehends a usable volume of 2,124 m3 and a maximum liquid depth of 3.91 m. 

The aeration tank has a maximum usable volume of 6,372 m3, with all treatment lines 

being utilized. 

The biological reactor is aerated via 9 surface turbines, 3 in each line, with individual 45 

kW of power.  

The biological reactor has the possibility of functioning with plug-flow configuration. 

The biological sludge is periodically withdrawn from the biological reactor and conducted 

to the solid treatment phase to maintain the set sludge age; 

5. Secondary sedimentation occurs in four circular clarifiers. Two of the clarifiers have a 

diameter of 24 m, an area of 452 m2 and a usable volume of 754 m3. Conversely the 

other two clarifiers present a diameter of 34 m, an area of 908 m2 and a usable volume 

of 2,698 m3 each. The clarifiers comprehend a total surface area of 2,721 m2 and a usable 

volume of 7,086 m3. Each clarifier possesses a surface skimmer for scum removal and a 

scraper blade, in the bottom, for sludge collection in the middle of the clarifier to facilitate 

its removal. 

All the biological sludge that settles in the secondary clarifier is recirculated to the 

biological reactor with the purpose of maintaining the MLSS in the biological reactor.  



51 

The sludge only exits the biological treatment by being withdrawn from the biological 

reactor as there is no possibility of removing and conducting the biological sludge from 

the secondary clarifiers to the solid treatment phase; 

6. Service water is obtained via mechanical filter, which functions with a maximum affluent 

flow of 40 m3/h and a TSS concentration of 35 mg/L. 

The mechanical filter is followed by an UV unit, which will provide disinfection of the 

treated water. 

In figure 4.1-4, it is represented the primary clarifier, with the biological reactor and secondary 

clarifier in the background. 

 

Figure 4.1-4: Espinho WWTP primary clarifier, biological reactor and secondary clarifier in the 

back. The black tank on the left is the PAX 18, the coagulant used in CEPT, storage unit. 

The solid treatment line is responsible for the sludge treatment, which incorporates thickening, 

stabilization and biogas production with subsequent conversion to electrical and thermal energy, 

dewatering and storage.  

Sludge treatment phase is described below by sequential order of treatment.  

1. Thickening: primary sludge in two circular gravity thickeners; secondary sludge in 2 (+1) 

mechanical thickeners. 



52 

Each individual gravity thickener has a diameter of 10 m, a peripheric depth of 3.5 m, a 

superficial area of 78.5 m2 and a usable volume of 275 m3. 

The mechanical thickeners utilized are rotary drum filters, which are designed to handle 

15 to 45 m3/h of incoming sludge and to operate with 95% of solids capture. The 

equipment provides a thickened sludge with 3 to 6% solids concentration of waste 

activated sludge, while consuming 2 to 5 kg of polyelectrolyte per ton of affluent TSS 

load.  

The mechanical thickener equipment installed has two motors, one that provides 

thickening, while the other one aids the sludge to flocculate. The total absorbed power of 

the equipment is 1.5 kW (Alfa Laval, n.d.). 

2. Homogenization tank, which receives both thickened sludges, primary and secondary. It 

has a usable volume of 45 m3 (8x2x2.8 meters). 

3. Stabilization of the combined thickened sludge in two mesophilic anaerobic digesters 

(AD). Each anaerobic digester has a diameter of 18.5 m, a total depth of 12.35 m and a 

usable volume of 2,585 m3. The total anaerobic digestion volume is 5,032 m3.  

Possible addition of calcium hydroxide (Ca(OH)2), most commonly known as hydrated 

lime, for the chemical stabilization of the sludge by increasing its pH.  

The produced biogas, from the anaerobic digestion process, is stored in two biogas 

holders with 1,040 m3. 

The biogas is utilized in a CHP unit, which has 45% efficiency in producing thermal energy 

and 35% efficiency for producing electrical energy. 

WWTP with installed CHP units can either produce energy to be utilized in the plant or 

produce energy to sell to the local energy entities by introducing it directly in the local 

energy grid. The WWTP cannot do both. In Espinho WWTP, the current contract implies 

that the produced energy is entirely introduced in the local energy grid. 

4. Equalization tank that receives the stabilized sludge before its dewatering, designed for 

an HRT of 1 day, presenting a usable volume of 280 m3 (12.5x8x2.8 meters). 

5. Sludge dewatering is materialized in 2 (+1) centrifuges with a unitary capacity of 10 m3/h 

and 239 kg TSS/h. They are intended to work 24 h, 7 d/week. Each centrifuge has 22 kW 

of power and requires 0.008 kg of polyelectrolyte per kg of affluent TSS. 

  



53 

In figure 4.1-5, it is briefly exhibited the current treatment line of both the liquid and solid treatment 

phases of Espinho WWTP. 

 

Figure 4.1-5: Espinho WWTP current treatment train. 

The accessory equipment installed in Espinho WWTP is described below: 

1. Sludge pumps:  

▪ 2 (+1) primary sludge pumps with an absorbed power of 3.8 kW, each pump can operate 

with a maximum flow rate of 30 m3/h;  

▪ 2 (+1) excess WAS pumps with an absorbed power of 1.0 kW, each pump can operate 

with a maximum flow rate of 33 m3/h; 

▪ WAS recirculation pumps, 8 pumps, 1 (+1) in each sedimentation tank, that operate 24 

h/d. The pumps of the two original, smaller sized sedimentation tanks have an absorbed 

power of 3.7 kW and can operate with a flow rate of 182 m3/h each. The two more recent, 

bigger sedimentation tanks, which were installed in the rehabilitation of 2008, have 

pumps with an absorbed power of 7.3 kW and operate with a flow rate of 366 m3/h; 

▪ 2 (+1) thickened primary sludge pumps with an absorbed power of 1.1 kW, each pump 

can operate with a maximum flow rate of 6.8 m3/h; 

▪ 2 (+1) thickened mixed sludge pumps with an absorbed power of 1.34 kW, each pump 

can operate with a maximum flow rate of 8.4 m3/h; 

▪ 2 (+1) digested sludge pumps with an absorbed power of 1.1 kW, each pump can operate 

with a maximum flow rate of 5.8 m3/h;  

▪ 2 (+1) AD sludge recirculation (heating) pumps with an absorbed power of 15 kW, each 

pump can operate with a maximum flow rate of 157 m3/h;  

▪ 1 (+1) dewatered sludge pumps with an absorbed power of 4.7 kW, each pump can 

operate with a maximum flow rate of 3.5 m3/h; 

2. Biogas compressors, two units with an absorbed power of 22.7 kW each that operate 24 

h/d. 



54 

3. Ventilators for deodorization, 4 ventilators, 1 (+1) in each facility, with an absorbed power 

of 18.5 kW, that operate 24 h/d. The ventilators are installed in the preliminary treatment 

and initial pumping of the affluent raw wastewater building and in the thickening and 

dewatering facility; 

4. Initial and final pumps accounting for (Data of 2016 records): 

▪ Scenario 1: 811,899 kWh/y; 

▪ Scenario 2: 728,772 kWh/y; 

▪ Scenario 3: 1,118,880 kWh/y. 

Espinho WWTP underwent its last beneficial rehabilitation and expansion in the year of 2008. 

Data records from the WWTP in situ energy meter show that in the year of 2016, the energy 

consumption/produced was the following: 

▪ Total energy consumption: 2,805,956 kWh/y; 

▪ Turbine aeration energy consumption: 898,678 kWh/y; 

▪ CHP unit energy produced: 900,058 kWh/y. 

It is unknown if in the year of 2016, CEPT was being performed in Espinho WWTP. 

Photographs of the WWTP are displayed in Annex A. 

4.1.3 Baseline Data 

The data for the study of the influent wastewater was measured in situ, at the WWTP, in the 

beginning of the treatment train, in the tank that receives the raw influent wastewater serving as 

an equalization basin. The flow rate was measured with an electromagnetic flowmeter. The load 

parameters (COD, BOD, TSS, TN, TP) were determined via the collection of composite 

wastewater samples and further laboratory testing. 

The data was retrieved from the Espinho WWTP Operation Reports of Luságua, the previous 

company responsible for the WWTP. The available data is from the year of 2016, with the seventh 

month, July, being disregarded due to errors in the measurements that compromised its usage, 

exhibiting unrealistic loading values. Data from previous years, as well as data from 2017, was 

very incomplete thus was rejected and not included in the study of the affluent wastewater to the 

treatment plant. 

The table 4.1-1, shows the measurements of the wastewater at the entrance of the treatment 

plant prior to any treatment process in the year of 2016, representing the baseline data. 

Table 4.1-1: Affluent wastewater baseline data – 2016. 

Month Flow Rate 

(m3/month) 

COD 

Loading 

(kg/month) 

BOD 

Loading 
[...]
additional returns are not taken into account, therefore the incremental costs of operation are not 

considered. The AcoD analysis is only realized to determine the possible energy production, that 

could be obtained if this process was implemented. 

In this study it was pondered the introduction of co-substrate to the maximum capacity of the 

digesters. The digesters are oversized due to the affluent conditions and, as a result, are low 

loaded and possess plenty of unused volume. The AD heating system is designed to function 

when the digesters are working at full capacity, meaning they do not need replacement if co-

digestion is implemented. 

The co-digestion substrate considered for further application is a FW (food waste) from a food 

processing industry that produces baby food. This substrate is rich in carbohydrates and poor in 

fat. It possesses an elevated C/N ratio which will enhance the methane production in the AD. The 

AcoD substrate characteristics are: 50,000 mg/L of COD and 35,000 mg/L of VSS. 

The anaerobic co-digestion performance was studied after the optimization of the two main 

criteria: volatile solids loading and digester hydraulic retention time. The volume of substrate 

added to the digesters, in each scenario, was achieved by adding as much substrate to enhance 

the methane production, while not dropping below the 15 days of hydraulic retention time and not 

surpassing the 2.4 kg VS/(m3.d) of volatile solids loading.  

4.3.9  Sludge Dewatering 

Dewatering design verification was realized for the Espinho WWTP treatment line with 

conventional primary treatment and with CEPT. 

The cost of the flocculant reagent utilized in the dewatering process was 2.89 €/kg of 

polyelectrolyte. 

4.3.10  Photovoltaic Solar Panels 

It was considered the installation of photovoltaic (PV) solar panels to maximize the energy 

production in Espinho WWTP. 

In table 4.3-6, is displayed the individual PV solar panel module characteristics considered in this 

study. 

  



73 

Table 4.3-6: Photovoltaic solar panel module characteristics. 

Parameter Unit Value 

Length m 1.60 

Width m 1.00 

height m 0.04 

Power kW 0.25 

The model of the solar panels intended for installation was obtained via an equipment provider 

company. The modules expected for installation will be structured and unified in rows. It was 

considered a spacing of 2.5 m in between each module row. 

It was utilized the website (https://pvwatts.nrel.gov/pvwatts.php), which via geographic 

localization  estimates the monthly average number of hours of sun per day and provides the 

annual energy production for the PV panel modules power to be installed in the WWTP. 

4.3.11  Water Reclamation by Ultrafiltration 

It was considered the implementation of membrane ultrafiltration (UF) to provide tertiary treatment 

to the secondary effluent. UF is intended to produce sufficient water, to irrigate a golf course near 

Espinho WWTP.  

The golf course has an area of 42 ha, requiring 200,000 m3/y for irrigation. The average water 

consumption is 550 m3/d. This value is possibly higher in the more irrigation demanding periods. 

The water necessities by the golf course represent 2.3% of the treated water by the WWTP 

(scenario 1). 

It was projected the reclamation of 1000 m3/d by the membrane ultrafiltration unit. This unit will 

replace the previous method for obtaining service water in the WWTP. The reclaimed water will 

provide irrigation for the golf course and service water for various uses within the WWTP. 

The membrane ultrafiltration unit was obtained in conjunction with an equipment provider. The 

unit considered has an energy consumption of 0.5 kWh/m3 of treated water. The unit equipment 

price considered was 300,000 €, the electric installations were set at 50,000 € and the civil 

construction was stipulated to be 50,000 €. 

The reclaimed water price was fixed at 0.5 €/m3. 

In this study it was also considered the costs of investment and installation of the reclaimed water 

pipeline from the WWTP to the golf course. The design results of the reclaimed water pipeline, 

as well as the description of the necessary investment costs are displayed in Annex H. 

  



74 

 



75 

 Energy Balance and Operation Costs 

The total operation costs of a WWTP consist largely, but not only, of costs in energy, reagents, 

maintenance, staff, as in operators and the operation manager and costs of transport and disposal 

of coarse materials, grit and sludge to final destination. In this study the total operation costs are 

represented solely by the energy and reagent costs. The civil construction costs, maintenance 

costs and the staff expenses are similar in all the options studied, they are fixed costs, and for 

that reason not considered in this analysis. 

The CEPT reagents were calculated from the affluent flow rate, according to the optimum 

coagulant and flocculant doses, which were determined via the jar tests performed. In contrast, 

the reagent costs for application in the thickening and in the dewatering processes, were 

calculated from the affluent TSS load to these sludge treatment phases. 

The energy consumption and energy costs were calculated via the absorbed power and the time 

of operation of each individual equipment installed, for the following equipment: 

▪ Deodorization ventilators;  

▪ Sludge pumps;  

▪ Surface aeration turbines;  

▪ Rotary drum filters, that provide the mechanical thickening;  

▪ Biogas compressors;   

▪ Centrifuges, that provide the dewatering of the digested sludge.  

From the records of 2016, solely the energy consumption of the initial and final wastewater 

pumping was utilized, as they are true to the projected WWTP conditions simulated in this study. 

The energy balance was determined to better understand the WWTP standing in terms of 

consumed and produced energy and to better visualize how far it is from reaching energy 

neutrality. The energy balance/neutrality represents the percentage of the total energy needs, 

that the WWTP can produce. Therefore, energy neutrality is considered when the energy balance 

reaches 100%.  

The standard aeration considered is performed via the surface aeration turbines. Fine bubble 

aeration is one of the optimization approaches considered. 

The total costs of the WWTP with conventional primary treatment, as well as, the total costs of 

the WWTP with CEPT with turbines or fine bubble aeration, are calculated to better visualize the 

advantages of each treatment scheme by comparison. This analysis allows the determination of 

the monetary savings of implementing CEPT and CEPT with fine bubble aeration in the WWTP 

treatment line. 

  



76 

 



77 

 Cost-benefit Analysis 

It was realized a cost-benefit analysis of the implementation of CEPT, fine bubble aeration, PV 

solar panel modules and ultrafiltration. 

In this assessment it was considered the capital expenditure (CAPEX) and the operating 

expenditure (OPEX), as well as, the revenue provided by each option. 

The CAPEX includes the civil construction costs, equipment costs and the cost of electrical 

installations. These costs were obtained via construction and equipment providers. 

The OPEX is composed of the maintenance and replacement costs, energy costs and reagent 

costs. These costs were acquired via reagent and equipment providers. 

The cost-benefit analysis is determined for a period of 15 years. 

The net balance is calculated via the sum of the revenue minus the CAPEX and OPEX. To this 

net balance it is applied a depreciation factor that is calculated by the following formula, in which 

the n represents the year of operation. 

Depreciation factor =
1

(1 + 0.015)n
 

CEPT 

The coagulant and flocculant reagent prices were obtained via reagent provider, the company 

Quimitécnica.  

It was considered the cost of 285 €/ton of Kemira’s PAX 18, more commonly known as 

polyaluminium chloride.  

The flocculant expected for implementation to perform CEPT, is an anionic polymer, with a cost 

of 2,890 €/ton. 

Fine Bubble Aeration 

The civil construction costs correspond to the construction of the facility for the blower units and 

the installation of the pipelines.  

It was considered a cost of 50,000 € for the building and 25,000 € for the pipeline. 

For the diffusers network it was considered a price of 100,000 €. 

It is required three blower units, which have an individual price of 25,000 €. 

The price estimated to replace the current turbines, with new equipment, was 150,000 €. 

Photovoltaic Solar Panels 

The price of the solar panels intended for installation is 1,000 €/kW installed and it was considered 

a yearly maintenance price of 15 €/installed kW. 



78 

Ultrafiltration 

The cost-benefit analysis was evaluated for the implementation of a Ultrafiltration unit, capable of 

producing a daily volume of 1,000 cubic meters in Espinho WWTP.  

The reclaimed water volume was projected to provide irrigation for a golf course, located 1 km 

away from the plant. In Annex H, it is displayed the location of the golf course, as well as, the 

pipeline design. 

The ultrafiltration unit is designed to provide 200,000 m3/y to the golf course and to provide service 

water for Espinho WWTP. 

The CAPEX and OPEX values considered are described below. 

The civil construction costs are comprised of all the civil construction expenses of the ultrafiltration 

unit, which are estimated to be 50,000 €. 

The equipment price is expected to be 300,000 €, consisting of the ultrafiltration membranes and 

the accessories. 

For the pipeline and inherent civil construction costs, it was estimated a price of 83,500 €. In 

Annex H, this cost is described in more detail. 

The membrane replacement costs were estimated to be 10,000 €/y. 

  



79 

5 Results 

 Determination of Coagulant Optimum Dosage in 

CEPT 

Laboratory tests were conducted to determine the optimum dose of coagulant to maximize the 

removal of TSS, COD and BOD while setting the maximum elimination of phosphorus at 50 % in 

the primary clarifier. 

In the figure 5.1-1, it is displayed the raw wastewater affluent to Espinho WWTP. 

 

Figure 5.1-1: Four jars filled with raw wastewater from Espinho WWTP in the stirring machine 

where the Jar tests were performed. 

In the figure 5.1-2, the rapid mixing (coagulation process) had already been materialized, the 

mixing speed was set at 45 RPM and the anionic polymer was introduced in all four jars. The jars 

are sorted by ascending order of coagulant doses from left to right (15, 30, 45, 60 mg 

polyaluminium chloride/L). 



80 

 

Figure 5.1-2: Jar tests with different doses of coagulant - beginning of the flocculation phase 

(slow mixing), post coagulation phase (rapid mixing). 

In figure 5.1-3, the 20 minutes of flocculation had passed, the flocs were fully formed and 

aggregated. The paddle mixing halted, depicting the beginning of the sedimentation/clarification 

process during which solid-liquid separation is induced. 

 

Figure 5.1-3: Jar tests with different doses of coagulant – beginning of the sedimentation phase. 

 



81 

The figure 5.1-4, portrays the clarified wastewater after 20 minutes of sedimentation. 

 

Figure 5.1-4: Jar tests with different doses of coagulant – after 20 minutes of sedimentation. 

In figure 5.1-4, it is visible the different coagulation doses and its effect on clarifying the 

wastewater. The jar with 60 mg/L of polyaluminium chloride (on the far right) visually 

demonstrates to achieve a higher removal of turbidity/TSS. 

In the table 5.1-1, the jar test results are presented. Apart from the various coagulant dosages, 

the results of primary clarification/sedimentation without the addition of chemicals is also 

represented, as 0 mg/L of coagulant dosage. 

Table 5.1-1: PAX 18 coagulant dosages and due removal with Espinho WWTP wastewater. 

Parameters Units Prior to 

settling 

Coagulant Dosages (mg/L) 

0 15 30 45 60 

Orthophosphates mg 

PO4/L 

15.0 14.9 13.5 10.0 5.0 1.8 

Total 

Phosphorus (TP) 

mg 

P/L 

9.6 6.7 5.9 3.9 2.1 0.8 

Chemical 

Oxygen Demand 

(COD) 

mg 

O2/L 

1,490 707 600 566 549 535 

Total Suspended 

Solids (TSS) 

mg/L 450 200 80 70 50 30 

 



82 

In the figure 5.1-5, the respective removal percentage for the various dosages of coagulant are 

represented. 

 

Figure 5.1-5: PAX 18 coagulant dosages and due removal percentage with Espinho WWTP 

wastewater. 

The most significant difference was observed from the no chemicals added experiment to the 15 

mg/L of PAX18, representing an increase of 27% of TSS removal, 7% of COD removal, 8% of TP 

removal and 9% of orthophosphates removal.  

Higher dosages past the 15 mg/L of coagulant did not show much increased benefit mostly in 

terms of COD removal. Regarding the TSS, the increased coagulant dosage past the 15 mg/L 

did not significantly increase its removal. It was verified a 11% increase in TSS removal from 15 

mg/L to 60 mg/L of PAX18.  

The results demonstrate that from 15 mg/L to 30 mg/L of PAX18, COD and TSS removal 

increased solely by 2%; from 30 mg/L to 45 mg/L of PAX18, COD removal increased by 1% and 

TSS removal increased by 4%; from 45 mg/L to 60 mg/L of PAX18, the same trend was observed 

resulting in the increase of COD removal by 1% and TSS removal by 4%. 

In contrast, it was demonstrated that the removal of TP and orthophosphates increased greatly 

in the higher dosages of PAX18, showing greater benefit even at the higher dosages tested. From 

15 mg/L to 30 mg/L of PAX18, it was observed an increased removal of TP by 21% and 

orthophosphates removal by 23%; from 30 to 45 mg/L of PAX18, TP removal increased by 19% 

and orthophosphates removal increased by 33%; from 45 to 60 mg/L of PAX18, TP removal 

increased by 14% while orthophosphates removal increased by 22%.

1

10

33

66

88

30

39

59

78

92

53

60 62 63 64

56

82 84
89

93

0

10

20

30

40

50

60

70

80

90

100

0 15 30 45 60

R
em

o
va

l E
ff

ic
ie

n
cy

 (
%

)

PAX18 coagulant dosage (mg/L)

Ortophosphates TP COD TSS



83 

 Mass Balances 

In this chapter it is presented the mass balances for Espinho WWTP with conventional primary 

treatment and with CEPT, for all the three scenarios considered in this study. 

In figure 5.2-1, Espinho treatment line is displayed with the affluent/effluent of each process 

numbered to identify the components in the mass balances. Each individual component is 

described in table 5.2-1. 

The mass balances of the WWTP with conventional primary treatment for scenario 1,2 and 3 are 

displayed in tables 5.2-2, 5.2-3 and 5.2-4. In scenario 3 there is not enough phosphorus for the 

biological treatment to occur. Therefore, the addition of 23 kg TP/d is a requirement for consistent 

and proper biological treatment. This phosphorus load increment is already considered in 

scenario 3 mass balance. 

The mass balances with CEPT of scenario 1,2 and 3 are displayed in tables 5.2-5, 5.2-6 and 5.2-

7. In scenario 3 with CEPT the phosphorus shortage does not occur. There is effectively less 

carbonated matter affluent to the biological reactor, which leads to a lower nutrient demand in the 

biological treatment, for the conversion of the organic matter. 

The specific sludge production, obtained via the program DenikaPlus, utilized to determine the 

mass balances for each scenario considered is visible below. 

Specific sludge production – WWTP treatment line with conventional primary treatment:  

▪ Scenario 1: 0.890 kg TSS/kg BOD5; 

▪ Scenario 2: 0.899 kg TSS/kg BOD5; 

▪ Scenario 3: 1.050 kg TSS/kg BOD5. 

Specific sludge production – WWTP treatment line with CEPT:  

▪ Scenario 1: 0.783 kg TSS/kg BOD5; 

▪ Scenario 2: 0.790 kg TSS/kg BOD5; 

▪ Scenario 3: 0.895 kg TSS/kg BOD5.



84 

Figure 5.2-1: Espinho WWTP treatment line and components numbering. 



85 

Table 5.2-1: Number of the mass balance components in Espinho WWTP treatment line. 